Kayak Stand

Click here to read the HOOK 1 Disclaimer

Click on images to view larger

We have the strap material and hardware needed to make a Kayak Stand. This stand folds up to make a quick and space saving stand. Dimension: 3' long and 2' - 3' high; Materials needed:

  • 1 1/4" PVC Pipe:
  • 4 pieces 36" long and 4 pieces 32" long
  • 8 - 1 1/4'" PVC Right Angles
  • 2 - 1/4" x 4 1/4" Stainless Steel bolts
  • 2 - 1/4" Stainless Steel washers
  • 2 - 1/4" Stainless Steel Nylon Lock Nuts
  • 12 - #6 x 1/2" Phillip Pan Screws(hardware set g)
  • 2 - 2" wide x 34" long nylon strap material (webbing)

Back to Main How-To Page

Join our Mailing List